[RCJMODEL{CARS]

OKOMO

www:teamyokomoicom

1/10 SCALE 2WD OFF-ROAD RACING CAR KIT



ZOEFITIERR/CH—FVhZEHE

VROHIEE. FRHICEDESTEVE T COFvHE. D

D—IVRFvVEFY A—H—THBHITED

[FFENT DERRIED

SERE- R AR/CH—T9 . RFHAZE(CHE L IELLMBEN - R IFEITZ U TR L, S CHFRICERLBTEDHEF T,

iy — ===
R/C h—%R2ICEUVATIELIEHD iFSEIF
BF R (RZRELIT) D HILETT BER. M FREFOAD(TIER B2 EHEBLTTE,

I HIDFER H ETOFE N H N\vFU—DHEbikL B
fJJEOJL\%iﬁPﬁ‘CI;%\EJ}_L'Ct;L\t'F*L\ INSTEERS @ ITEWR/CH—IIBEADA. HEAOKMEMZI ZENRE  (\WwFU—[CRHBORBECEI=EALTTEL.)
ERIHAGE JERCRIRTT, —RBHBEFILEBDET , IL— VBT TRITIFFFP, 0 \yFU—EFET B AEICHRIPTLIOMVERS

® BANDRICHTFATESEND T T—REERE. R/CH—RY—FyhTESE T, BFRCITo T TEV. X EREISFA CORBELRITTTEL,
BEfRIEENSBoIBEGG. ITE 7 IF—YEREET @ RNEE. ABRDADREICIED K SIFEM CREMICES I @ \vFU—DREREFBINIERCERLT TS FTES
BEVEDETEL. WTTFEL, DEBEEFE TRFBT L. BEORS

@ AN OHICHAEEREF THS  LEDRNEDND ® R/CH—RBEREFRATZA.ASHONS I I TREDES BOFET.\yFU—BENE0EEMI L5FBERILLTT
EREHISHAIIDHRE T [FRETZEDBOFT . IRVMBFTOEAIGEIS HED S =0,

@ EHITIRS. BLBIENUECHOET . REDH LV EEMOBWERICESE TS, @ EFRONYFU—REBEVERECEDET SERFERTE/NY
ICHTHEENBICE > TEEFERLTFEW. X Ay ® EEICR/CH—EESETNIADZBER. BRHELS FU—E{GHIBECHOET O T SHBHEBNTHSFHE
—F A TEEERAT IRERBEFVNETOTEEL HOWKSIC. BRI ERBLEST. REERNMD T FEL, LTF&EL,

TFEL. @ R/CH—IKEHNET . MOBP. KicED DB BB TRE @ FELHoINyFU—E—ROISE—RITRTTFIC. BFH

@ BRICIMELHRHEBALTVET PEIMIaN: 583 & R/CANHENTD . RETIRIRDBOET THEHEHOEAECETTTEL,

S/ —VERTvILHK, EEFEIDNYELLDE @ R/CH—DEREIES. PN ¥4 PHESEEE TED
o rAEUBVNSSITERLTTFE L, 7./ wrU—egRLcgRBRcToT. BESScFE: [l E—Y—0OHDIRL B

@ TSATAvIN—VIRERYERT DRI, VIRFLIERER BENEVNTTEL, (E—y—ICHEOHBERICESEEALTTEL,.)
HRIBRNBDDTERLTTE L. @ ETEODR/CH—REHHREICIEDENSDET . BIRTY ® 7.2VDOINyFU—CE—Y—DOhSELETBERBTT . E

@ [CIEREBOBRENEBIE KD IEIF A L—XICEMET DLSIC DTHREPFREZEBVTHS AT FIRAEEZLTTEL — N ERELRSEIROE TS EISNETDT. B
HBHITTFE, LE—9—0IL—541 V%S BHE. E—5—%LohbEE

o mmvri-rEREnucEwcTrL.EESSvE [l FESEAFIE R L3~EVEEETHSELLT T,
THAECI-FIERMTDLBIRTT . L ERGERIC 0 5 vhEEmdaL3Ic. A0 EICR/CH—EBEFT ., @ T—Y—REBMHHAYFFVANBETT . SIETBERL
BREINTLEVEYa—MEEDRNP, HEEE+IC ® ZAE—RIAVRO—SDRAYFHOFFICHE>TV\DEERES —ROHIEL oD EfTRRNEIEDE I . ERRRICTY
REHRGLVBSDSBOET LTHS, E—I— &Ny T U—EERLET. —ZUHULD. FSY RS TERSRIRT DEDAYTFY

@ NELLONRE. WEETDIE BEMNME TURRDET @ EEEOTVFHERIZL. A YFEONICUET . GEELKD AZUTTFEL,

EEAEDT D IRIBURIS EBBEDBOFT o BENTHOTVBEBRTT HICEEOBVRETERL O E—5—OUECESEF PHERRLTTE. ¥ PHEHR
® ZER[F. BEICNTORNCLZHREL. BRORVEH TFEL) ETHEVWEE—5—DOMHEEE TS CRBHRIEV R TEL .,

TIT2TTFEL. @ SEEOZA(YFEONICLET, {thDR/CANEIRY FRICHIEDFET,
@ ETROE—I—RIFRBNEECEDET. EBEHETTS

ETRTFIER

® ZRE—RIVPO—SDRAvFZOFFICLET .
®@ NvFU—DEREALET.
@ REEEDRAYFZEOFFICL. 7T T Zf@DEFET .

CE—Y—ZHBHIRICHEDTT DT FEHMZENTHS
FETLTULTTEL,

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured
by Yokomo - World Champion R/C car manufacturer. Proper assembly of this product will provide fun, safe enjoyment.

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

W ASSEMBLY PRECAUTIONS Il W PRECAUTIONS BEFORE RUNNING W

Do not assemble around small children. The
parts can be dangerous if accidentally
swallowed.

Check the contents carefully before
assembly. Please contact Customer Support
if you happen to notice any defective or
missing items.

You will find the assembly process much
easier by carefully reading through the
manual, and familiarizing yourself with the
instructions.

Many different tools are required during
assembly. For safety purposes, please use
suitable tools. Exercise extra caution when
using a sharp tool such as a hobby knife.
Many different materials are used for the
parts. Use extra care when handling parts
with sharp edges, such as machined metal
parts.

@ When cutting plastic parts, watch for any

flying parts.

Try to assemble any rotating parts or
drivetrain parts as smooth as possible.
Bundle wires neatly away from the ground or
any moving drivetrain components. Make
sure that all wires are properly connected to
prevent shorting.

@® Unnecessary modifications may be unsafe

and hinder performance.

@ Always paint in a well ventilated area away

from flames.

Yokomo R/C cars are built for competition use, and
some models may exceed speeds of 40km per hour.
Practice common sense and run the car in open safe
places, or R/C car tracks.

Do not run the car on public roads with high amounts
of traffic, or in areas that may cause an
inconvenience to people in that area.

R/C cars are controlled using a radio frequency. In a
worst-case scenario, radio interferences may cause
loss of control.

If others near you are running R/C cars, confirm that
they are not running on the same frequency.

@ R/C cars do not like water. Avoid running on rainy

days, or areas with water puddles. Exposure of the
electronics to water may cause loss of control or
damage to the electronics.

The drivetrain of an R/C car consists of many moving
parts like gears, belts, shafts, and tires. Avoid
touching these areas when the battery is connected.
Many parts of an R/C car will become hot after
running. Allow the parts to sufficiently cool before
conducting any maintenance.

M BEGINNING A RUN H

®
®
®

@

Place the R/C car on a stand so the wheels are off
the ground.

Confirm that the speed controller switch is OFF, and
connect the motor and battery.

Extend the transmitter antenna and turn the switch
ON. (It is unsafe to use a transmitter with low
voltage. Make sure that the transmitter batteries are
good before running.

Turn the speed controller switch ON.

M FINISHING A RUN H

0}
®
®

Turn the speed controller switch OFF.
Disconnect the battery.

Turn the transmitter switch OFF, and retract the
antenna.

BATTERY USAGE R

(Carefully read the instruction included with the batteries)

When charging batteries, make sure that the
surrounding area is void of anything highly flammable.
Also avoid charging in high-temperature locations.
When charging batteries, frequently monitor the
charging status. In a worst case scenario,
overcharging a battery may cause it catch on fire. If
the battery reaches 50 degrees Celcius or more,
stop charging.

Batteries will become hot after running. Continuous
use of the battery pack may result in damage to the
cells. Allow the battery too cool down before
re-charging.

Please do not discard old battery packs in the trash.
Although inconvenient, please locate a battery
disposal center.

MOTOR USAGE B

(Carefully read the instructions included with the motor.)

Connecting a 7.2V battery directly to the motor can
be very dangerous. This may cause the internal parts
of the motor to break apart, causing some parts to fly
out of the motor. To break-in the motor, safely
secure the motor and run the motor at about 3-5V.
Motors require periodic maintenance. Slower speeds
and decreased run times may indicate a worn-out
motor. Periodically clean the motor and change the
brushes when needed.

Choose a gear ratio that matches the power
characteristics of the motor. Using a gear ratio
unsuited to the characteristics of the motor will not
only prevent the motor from performing at its
optimum, but may even cause damage to the other
electronics.

Motors will generally become very hot after
running.Continuous running will reduce the life of the
motor. Allow the motor to sufficiently cool between
each run.



YL C(CAETSH)
ACCESSORIES AND TOOLS NEEDED FOR KIT ASSEMBLY

EATDIEHICHIEHEVKHIES BHD
ADDITIONAL ITEMS REQUIRED FOR USE (NOT INCLUDED IN KIT)

2 FvRILTOR (1 U—ik. 1 PV THER)
TWO CHANNEL R/C SURFACE RADIO SYSTEM AND ELECTRONIC SPEED CONTROL

ETH7.2VI\vT7U—)\vZ (Li-Po/\vFU— Y3—hI1 X))
7.2V BATTERY PACK (Li-Po Shorty Size)

EITRE—Y— EITR/IN\YTU—FEEE
MOTOR BATTERY CHARGER
v

WRISIUVAE—H—:175-215-3059—V
BRUSHLESS MOTOR: 17.5-21.5-30.5T

WRISVE—H—:21~275—>
BRUSHED MOTOR : 21~27T

R BERNS—
BODY SPRAY PAINT

A VE&RAID
Tire & Wheel

fHHIL CTDERICHIEAEI2TE
ASSEMBLING TOOLS REQUIRED. (NOT INCLUDED IN KIT)

NYIARSA)X—(2mm, 1.5mm)

HEX WRENCH
YOKOMOL—v5Y—)U 1.5m AwIARS A J\— ¥770
YT-15RTRA LwK / YT-15RTBA JS5wo
YOKOMOL— 5 —)L 2.0m AwIARS A J\— ¥770
YT-20RTRA LWk / YT-20RTBA JS5w&

FvhRSA)\—(7.0mm, 5.5mm)

NUT DRIVER
YOKOMOL—y>4Y—)b 5.5mFvhRS4/{— ¥880
YT-55RTRA LwR / YT-55RTBA JS5v&
YOKOMOL—¥v4W—)b 7.0mFvhRSA J\— ¥880
YT-70RTRA LwR / YT-70RTBA JS5v&

g —

SIFNIF
NEEDLE NOSE PLIERS

=

—w)\—
SIDE CUTTER

I\Y=
SCISSORS

YT—CS1A J\tY= 160mm ¥1760
YT—CS2A Hif/\U= ¥1760

MT4—U)—~¥—
BODY REAMER
YOKOMOL—y29Y—)b T 1U—<— ¥2310
YT-BRRA Lwk / YT-BRBA J5vo

—&_ |

B S Al
QUICK DRYING GLUE
CS—SGEXA BiRs#E#| ¥924

[ T\

vy —
HOBBY KNIFE

FyNTAODTWAIE
TOOLS (INCLUDED)

1 1] 5

TFLUF
NUT WRENCH

M T D CHRESEDRICA S ANZLODDER

— ___ |

— =2\ I)ILLUF
TURNBUCKLE
WRENCH

NAEL>F(1.5mm / 2.0mm / 2.5mm)
ALLEN WRENCH

L. SRBAZD|EEICIE > THERICHEMF LIFTTEL,
For assembly,follow the figures and the instructions closely so that your machine will perform at its best!!



1.RIVISVIDHEILT

Bellcrank Assembly

RH1 ORB
Bag #1 Contents

CDNR—IJTHERTD/I\—Y
Parts used on this page

Z2-200-3A
) tUy-UVo X1

Z2-200-3A
NIVISVIULER X &1
Bellcrank L&R

ZC-S40A
@ d4mm U L-FE X4
Shim-Black
P ZC-N3P3A
@ @ M3F v~ () X2
<2 Nut (Thin)
Z4-201CLC
@ ”:| Y-V INS— X2
Center Link Collar
ZC-A3610BA
@ H Tmm AR—H— - 8 X2
1mm Spacer -Black
Z2-206-6A
[j]ﬂ:[] Ov KT Rifi—)b 6m x2
Ball Stud 6 mm
Z2-206-8
Ejmt::]nwﬁlyﬁﬁ—wmx1
Ball Stud 8 mm
ZC-BH312A

D M3x12 RyAw K x2
BHS Screw

Z2-206-8A
@ Ov KTV RAR—L8m
Ball Stud 8 mm

) ZC-N3P3A
(S M3+ v k(&)
Nut (Thin)

Z2-200-3A
~NIVoS2T (R)
Bellcrank (R)

Z2-200-3A
~NIWoSVo (L)
/ Bellcrank (L)

w e

Z4-201CLC ZC-A3610BA
TVH—-UVIHS— Tmm AR—f— . 2
Center Link Collar / 1mm Spacer - Bléck
HEE(TER
% Note position
> zc-s40A
| o4mmIL-R

Shim-Black

j) {@3 -------------------------- )~\ )
o))

/ Z2-206-6A
Ow RIY RKR—)L6m
Ball Stud 8 mm

ZC-S40A
p4mm VLB S
Shim-Black

ZC-BH312A \
M3x12 IRZ A R @
BHS Screw

2. RISV DmtIT

Bellcrank Installation

L X ANOIAES
Bag #1 Contents

CDR—ITHERTDH/I\—Y
Parts used on this page

XAV 9= X1
Main Chassis

Z2-200-3A
NIVISVIR=Z X1
Bellcrank Base

Z2-300R0
JOY YA OU K X1
Front Suspension Mount

Z2-201P3A

(I © ~wo5vomzar xe

Bellcrank Post

BB-730-4A
i 3x7 RFPUVT x4
7 Bearing

 ZC-F315A
) M3x15 5%+ w T x2
FH Screw

ZC-F315A
@ M3x16 35+ +vv T
FH Screw

Z2-201P3A
NIVISVIRZ B ¢
Bellcrank Post

Z2-200-3A
NWISVIR=R
Bellcrank Base

R0O-002
XLV 0Y—
Main Chassis

BB-730-4A
X7 RXFPUVT

Z2-300R0O
JO0YHRSRAIYIV
Front Suspension Mount

j / @ I®)

HEEITER
Note position

@)



3. NILo Ny ROBSTIF
Bulkhead Installation
K #1 ORNB
Bag #1 Contents
CDR—ITERTD/I\—Y
Parts used on this page

N, Z2-002BTA
70V MULIAY R X1
Front Bulkhead

\%, [ 220173

\&/ Z0YhY3ayo50— X1
& Front Shock Tower
Z2-300R0O
FPyN=F—LIIV K-S X1
Upper Arm Mount - Standard

ZC-N3L3
@ M3FaOVFv b (&) X2
Z__0J Nylon Nut (Thin)

A~ ZC-N3P3A
@MSMM;@) x2
N—Z__J Nut (Thin)
Z2-206-8A
011[‘:[] Do KT Rl 8 m x2
Ball Stud 8 mm

ZC-A3610BA
@ H Tmm AR—8—- & x2
1mm Spacer -Black

______ ZC-F310A

MM M3x10 5%+ 7 x4

FH Screw

_ ZC-BH38A

I m3xs me Ay kR x2
BHS Screw

__ ZC-BH315A

llE M3x15 Ry~ R x2

BHS Screw

ZC-BH322A

| M3x22 RF Ay R X2
BHS Screw

Z2-0178 .
ZC-N3P3A Front Shock Tower l\B/lHé SC;‘g\‘ﬁJ v R o
CZI'\NAB'(TT‘%"\ (;é) ZC-BH315A M3x8 K5 VA K
=4 M3x15 Ry Ay R BHS Screw
1S BHS Screw ﬁ
@1 N\
DS YN 5
@D------ Q7 S ﬁ
____________ /
ZCF310A @0 A -~

M3x10 U35+ vv T
FH Screw

Z2-002BTA
70V MOLIAY R
Front Bulkhead

Z2-206-8A HANTIVER
Owv RIYRKR—ILSmn Be careful not to
Ball Stud 8 mm forget to put it in.

ZC-N3L3
M3FA0OVFw k(&)
Nylon Nut (Thin)

ZC-A3610BA
Tmm ZR—=5— - &
1mm Spacer -Black

OeO

4. UVYR7—LODHEHIT

Rear Suspension Arm Assembly

L #2 DANB
Bag #2 Contents

COR—ITERTD/I\—Y
Parts used on this page

S4-008R5BA
UvOr7YRA7—LL5 LE&RE 1
Rear Lower Suspension Arm L5 L & R 1Ea

Z2-415R1
UPN\TH+vUT X2
Rear Hub Carrier

ZC-BH24A
M2x4 KTy R X4
BH Screw

ZC-A3610BA
@ H Tmm ZAR—5— - 8 x2
Tmm Spacer -Black

72-206-8A

01@:[] Ov KT K-l 8m x2
Ball Stud 8 mm

( ]

Z2-009R3A

FPOI—YAT7—LEY (¢3.0) X2
Outer Suspension Arm Pin

P.15 TERLET,
Usedon P.15

72-206-8A
Oy RIYRR—)L8m
/Ball Stud 8mn

ZC-A3610BA
Tmm AR—t— - 2 % (0]
1mm Spacer -Black ) (_]®)
(e]e)

Z2-415R1 1

PRIAWE S AV L

Rear Hub Carrier ) - 5.009R3A

& ; PIUI—HGRT7—LEY (¢3.0)
&Y i 25 Outer Suspension Arm Pin

S4-008R5BA )
UvaOr7YR7—LL5 R )
Rear Lower Suspension Arm L5 - R

S4-008R5BA
UvrOr7YRX7—LL5-L
Rear Lower Suspension Arm L5 - ZC-BH24A

M2x4 Ry I~y R
BH Screw

(2

ZC-BH24A
M2x4 Ry I~y B
BH Screw



4. Uv¥ Y7 — LDt

Rear Suspension Arm Installation

R #2 DRE
Bag #2 Contents

CDOR—ITERTD/I\—Y
Parts used on this page

G B

Y Rear Bumper

—~—~ Z2-300R0
N\ UPHBRAYOV - F X1
= Rear Suspension Mount - F

< — Z22-300R0O
©__ (0 ursrzovr-Rx
ZC-F38A
DMMM] M3x8 HS5¥ v T X2
FH Screw
o ZC-F310A
\'I\\\\\\M\\\\\\N\\\\\\\I M3x10 $5%+y 7 X2
FH Screw

Z2-009R35A

== Rear Suspension Mount - R

Z2-009R35A
VYA VF—YRX7—LEY ($3.5)
Rear Inner Sus. Arm Pin Z2-300R0O
Y UPPARIV - R

Rear Suspension Mount -+ R

Z2-001B3A
U=
Rear Bumper

Z2-300R0
UVPHIIIV - F
Rear Suspension Mount - F

@ ZC-F310A

M3x10 B5Fvv 7

UYAVFr—YR7—LEY (¢3.5) X2 FH Screw
Rear Inner Sus. Arm Pin @
ZC-F38A
FH Screw
-~ —
5. UvY3avi59—D#EHFIIT
Rear Shock Tower Assembly
— ZC-BH322A ) BT ER
RH#3 DHNE 'l\3/|H3g282 REUAY R Do not overtighten.
crew
Bag #3 Contents I\ZA%&Hes/Jr‘\‘EaAw\\y N
BHS Screw
g Gy C—V ZC-S37A
COR=YTERAT D/ (=Y #3X7 T v (0.5mE)
Parts used on this page N Washer
MFHBE TR
) Do not overtighten. 0
ZC-F310A. Oe
(29 ro018RD Fisoen 0 S
= NIEDEPP RS cre U
T D Rear Shock Tower ! i:) ZC-N3P3A
> . RO-018RD : M3Fv k(&)
O=—0/8) 25EmIL5— x1 | 7 Nut (Thin) %
= Sway Bar Holder RO-304GC | : ) O
Q00 [©°9R0O-018RD IOV RT Yy v— @ !
o o UP7y\—F—LITU K X1 WMount Washer = ! &
—_— Rear Upper Arm Mount i @ £

/J RO-304GC
SAVITIY R X2
Wing Mount

RO-304G R0O-304GC
DAVIANR—Y— X1 IIURTvyv— X2
Wing Spacer WMount Washer

ZGC-A3610BA
@ H Tmm AR—H—- & X2
1mm Spacer ‘Black
ZC-A3620BA
@ D 2mm AR—H— - & X2
1mm Spacer -Black

ZC-S37A
¢3X7 DyYv— (0.5mE) X2
Washer

Z22-206-12A
(M Dovrrvkrniemxe
Ball Stud 12 mm
= ZC-N3P3A
@ M3 v k(&) X2
<~Z__O Nut (Thin)
_ZC-F310A
\'I\\\\\\l\fﬁ‘&\\\\\\i\\f\\\\\\\\\l M3x10 H5F vy 7 X2
FH Screw

-~ ZC-BH38-A
i v 5> ke x2
BHS Screw

ZC-BH312A
I M3ax12 KAy | x2
BHS Screw
““““ T ZC_BHSE?A
TN M3x22 & Ay Kk x2
BHS Screw

R0O-304GC
DAV AR—Y—
Wing Spacer

RO-018RD

XEE(TER L Uvyavoyo—
Note position s - Rear Shock Tower
& Y RO-018RD
AZERILE—
Sway Bar Holder
RO-304GC ZC-BH38-A
DAVIIIU M3x8 My R
Wing Mount BHS Screw Z2-206-12A

Oy RIVRAR—=)L 12mm
Ball Stud 12 mm

ZC-A3610BA
Tmm AR—H—- &
1mm Spacer -Black

ZC-A3620BA '
2mm ZAR—t— - B (L
2mm Spacer -Black T

RO-018RD ! 1
UP7yN—F—LIIV b (S8 o |
Rear Upper Arm Mount O |

|

P.10 TEALET,
Used on P.10




F— o . on R . .
1 ¥P2EVIF 21 (R, 8) Ao TLWDDTREITGEREL T RE L%
6' :F_‘—’T 70)1&53}4( There are two types of ¢2 pins, so please pay attention to the length.
Gear Diff Assembly B2.503GMA S4-500GM
— sy ?3x8 ¥ 1s (0.2 miEF)
3 Sim
Gear-Large S4-500GM ¢
R #3 DAB /S4 SOOGM\ ZOREY
Bag #3 Contents g EY(E) ?
[ ®2Pin (Long)\
TOR—ITERT D/~ : 45006
Parts used on this page #5 VLK EYEANDES, £ 05k B2-503GMA
: @5 Sim-Large EFE;%t;g@ﬂléﬁﬁ\ F1
P - 5477y TED>DEL :
({\ ) /;) 72-503GH2A D) S4-500GM BHBONET, __ Gear-Small
@ FIOr—ZF v T X1 T ¢50UYY ——— When installing the pin, &7
= Diff Case Cap ®5 0 Ring position the pin onto the
2 groove, and slowly turn the ) L
B2-501GGA outdrive while pushing the
S HRT v pin into the hole.
= > 3> Gasket
= < > Z2-503GH2A < 72-503GH2A ‘
Z2-503GH2A B2-501GGA ! FIT—RFvv S ) FIT—2R ‘lm“l"
FIT—2Z X1 AR w kX1 Diff Case Cap Diff Case LUIRES>
Diff Case Gasket - "
B2-501GSA
RSATHy T ——
Drive Cup
B2-501GSA 54-500GM HRT Y MO UVIEF TS v I ITURE g
RSATAHvT x2 HOREY X1 ZEBEMTDEY—IUEDELELET,
Drive Cup Cross Pin Coating the gasket with black grease
a®oa will help provide a better seal.
= &3 KHERT AT s
ﬁ//[ﬂ“\\\\\} CS-SLGA Y—)LYU 2@970 ZC-BH2BTPA
AUAVA M2x8 ¥ v EVIER
B2-503GMA B2-503GMA BH Tapping Screw
F-K X2 F-h x4 &
Gear-Large Gear-Small 1
@ : Y VA 1) #5,000
AZC-BH28TPA 1 Silicon O
(v vzxe 5v > oez x4 g '
BH Tapping Screw
S4-500GM O—@.@—@EIAIR
C___Je2EY(R) %2 ICSBICRDIAHET o
®2 Pin (Long) Tighten equally in the
S4.500GM order of ®—® then
- @—@.
@ $3x8 VLA (0.2mE) X4 TMTEIEEA T
@ 3x8 Sim
S4-500GM S4-500GM
G5 VLK X2 p50UVY x2
®5 Sim-Large 5 O Ring
n n e
7. F VY O ZADEHIIT
Gear Box Assembly
1~ P .
% #3 ONE ZC-BH310A @
M3x10 IRy R BB-105-2A
Bag #3 Contents BHS Screw 5x10 RPUVH
Bearing
- o3I JTR C—n ZC-BH312A
CON Jtﬁﬁﬁg%}\ 84 M3x12 RFT Iy R % RO-303TS
Parts used on this page BHS Screw ~ Ny T v T R

RO-302D

Gear BoxL &R 1Ea

FPRYIXLER &1

Top Shaft Gear

J i

N

RO-303TS
p2EYV (52)
@2 Pin (Short)

.

~
~

~ A
= &
RO-303TS RO-303TS @ ® T\O%’Ojalsj N
A AR ~y TV T R X1 ~ o V2
Top Shaft Top Shaft Gear RO-302D \\\\ /f(\ Top Shaft
FORyoRL X \(
Gear Box L
(6N
BB-105-2A
Z2-503IA 5x10 X7 UV T
Kooy x1 Z2303A Bearing @)
7 S—Iv
Idler Gear-Small idler Shaft BB-1510A ~
cm 10x15 NP YUY | )
Bearing L <
RO-303TS 45175'7 Assy
[ lo2EY () X1 Z2-503IA Gear Diff Assembly
¢2 Pin (Short) A RS—F¥
ZC-BH310A Idler Gear
’W}\EE\\&\\\}\}\\\\N\W\\\I M3x10 R YAy K X1 Z2-3031A
BHS Screw FARS—Vv T~
ZC-BH312A Idler Shaft
] M3x12 RFUAw R x2
BHS Screw £Rw o2 R
Gear Box R
BB-105-2A BB-1510A
5x10 X7 UVT x4 10x15 X7 UG X2
Bearing Bearing

@



8. E—%—JL— ~OBYTIF

Motor plate Installation

& #4 ODNBE
Bag #4 Contents

CDOR—ITHERTDH/I(—Y
Parts used on this page

R0-304D
E—5—-TJb—hk x1
Motor Plate

___ ZCF38A
M M3x8 H5%+v 7 x3
FHS Screw

I

‘\@ ZC-F38A
M3x8 Y5+ v
FH Screw

RO-304D

E—5—TL—h
Motor Plate
9. AU v \—DBSFF
Slipper Installation
— Z2-670SA
R #4 DRE 22-670SA 2TUVTNS—

Bag #4 Contents

CDXR—ITHERTD/I\—Y
Parts used on this page

# Z)—% 84T X1
Spur Gear

B2-670CA
AU w{—=)\y R X2
Slipper Pad

B2-670PA
AUy N=Tb—hk x2
Slipper Plate

Z2-670SA

AUy N\—=RTUVT X1

Slipper Spring
Z2-670SA
ATYVITAZS— X1
Spring Collar

(1:1)

Z2-670SA /SD-0T1A

Frange Nylon Nut

©
jmmi)

M4 TS50 IF40VFy bk X1

AUy N\=RTYVT

; ) Z2-6708SA / SD-011A
Slipper Spring

M4 TSI Fq40vFy b
Frange Nylon Nut

9

Spring Collar

B2-670PA
AUy N\—=TL—hk
Slipper Plate

B2-670CA
AU w =)y R
Slipper Pad
B2-670PA
AYyN\—=TL—hk M
Slipper Plate L mm

""" S4-SG84DA
ZJ\—F+ 84T
Spur Gear

EETTORAY v\ —FHREFEOR
ERICOFNITBDEENBRICE
D&,

Adjust the slipper so that
when the car accelerates from
a dead stop, there is a small
amount of slip.




10. FV Ry IR, AZI\—=Y)LY + T FOERFIF

Gear Box, Universal Driveshaft Installati

R #4 DAR
Bag #4 Contents

CDOR—IJTHERTDH/I(—Y
Parts used on this page

Z2-01069
AZN—YILRSA TV v T k- U X2
Universal Driveshaft - Rear/69mm

(1:1)

_ ZC-F310A
lll M3x10 45+ v T x4
FHS Screw
ZC-BH312A
D M3x1 2 7t >~ | x2
BHS Screw
ZC-BH318A
i

Hw TTRTEYET
RINALA

[T m3x18 gz >y 1 x1
BHS Screw

ZC-S550A
@®5x0.5mm ¥ L X4
Shim

[ BB-105-2A
5x10 R7U VT X2
—rror Bearing

5

@ ZC-BH318A
M3x18 iR&y A R @
BHS Screw

ZC-BH312A i
M3x12 Ry Uy R
BHS Screw

S4-01069
A=Y RSATYv T~ - UV

M3x10 US5Fvv 7

Universal Driveshaft - Rear FH Screw
ZC-S550A
ey ¢5x0.5mm ¥ Iy
Vo % Shim
" . 3 BB-105-2A
Ve 5x10RFPUVT
AN Bearing

A-IN—YIVRSA T+ T NOMBFIITH LoN—DIRSATY+ T MBI TEH# T,
Universal Drive Shaft Assembly Installation DR, X TORICBIRT S,
The Universal Drive Shafts come pre-assembled.

Please see below for disassembly/assembly

instructions. S4-010TPCA
Z2-010RAMA JaAvhEY
Uv 7o) Joint Pin
RearAxle . (™ ¢V _— —  — e N

Z2-01069BA
Uv Ry IR—>-69mm

,‘@ Rear Dog Bone
@Q S4-010TPCA
hyIVaqavk

Cup Joint

T N,
»
A

S4-010TPCA™= @
CoUvZ i
C-Clip i I

COVUyTENTREGHEE RSAN\—F=ZFEAL. BERICEEUVLELHSAULFOFSTHRICLUTEANLET,
‘When removing the c-clip, use a precision driver to carefully pry it off, without deforming the c-clip.

€3




11 U7 v\—0Ov RO
Rear Upper Rod Installation
AAZ 72-206DM2A

FADMERIICEOTVET,

p— One side is reverse threaded. Ov RTIVR Uy Zy)\—0Ov R x2 G2my—2I\vI)L)
=\l Ball Cup Rear Upper Rod X2 (52 mm Turnbuckle)
R#4 DAT Turnbuckle e 29.5m N
Bag #4 Contents

7
CDOR—ITERTD/I\—Y
Parts used on this page

ZC-BH322A
Z%—EPGPM‘EA M3x22 KT IA\y R
| Oy RIVR x4 BHS Screw
Ball Cup

ZC-BH322A

Il T

‘ Il

Y

I

BHS Screw

1 () )

SD-TB52NA
52m&y—>/\v )L X2
52 mm Turnbuckle

Uv7w){—0Ov R
Rear Upper Rod

12. )8y FYU—iR)LY —DBUF (T

R #4 DR
Bag #4 Contents

Select the direction of the battery stopper
according to the battery used.

Battery Holder Installation " ZC-BH318A y
M3x18 Ry VY R NRyFU—DBE[CEDED. L ) _
—_ BHS Screw Adjust to the height of the battery. Ny FU—=Z by \—DEEFERTZ/N\vTU—
, CEDBTBRULZEL,

BEY 1 X 24~
Z2-118-31A 2S-size

Ny FU—Z hw)(—
_Battery Stopper 1 &ILYAX 18,5 m~
D % 18-size

7 70.11831A
RyFU—tLs—
Battery Holder J

ZC-BH38-A
M3x8 &y R @
BHS Screw

[

DR—ITHEHRT B/ —Y L
arts used on this page =

LEGEDD.
Loosen half a turn.

ol

RO-018RD L
FYRyIZAYHR—K X1
Gear Box Support

(L' RO-018RD

-/ FPRy 5 ARk
Z2-118-31A Gear Box Support
Ny FU—ABy)\—LE&R & 1

Battery Stopper 1Ea ZC-BH312A
@ M3x12 R UAw R
BHS Screw

O)Nejejejelep (e

ZC-S36A
Z2-118-31A M3x6 Dw¥+—
NNy FU—RLY— X2 Washer

Battery Holder

cm OO@00

ZC-S36A
@ M3x6 v +— X2
Washer

___ ZC-F310A
| D a0 55 <2
FH Screw
o ZC-BH38A
(D 038 5 e 2
BHS Screw

Lo ZC-BH312-A
(T w32 75 A < <2
BHS Screw
ZC-BH318A
] M3x18 RF YA K X2
BHS Screw

il

Il

T

ZC-F310A
M3x10 U5+ vv 7
FH Screw



13. 27029270y I DEHILT

Steering Block Assembly

L #5 DRNBE
Bag #5 Contents

CDOR—=ITHERTB/I(—Y
Parts used on this page

Z2-4158H3A
ATFFYUvI7OvI ASB&E 1

i =
Z2-008F3A
702 hOPYR7—L LE&RE 1

Front Lower Suspension Arm L & R 1Ea

Z2-413H3A
JO0YRN\JF+vU7 LER&E 1
<1—TJ Front Hub Carrier L & R 1Ea
Z2-413H3A
FrRAY—AUY—K5 X2
Caster insert

> oo

Z2-415SP B2-010FHA
AFFUIITU—b x2 TOVKTZ IR X2
Steering plate Front Axle

(1:1)

ZC-BH24A
M2x4 RF Iy R X2
BH Screw
ZC-BH26A
(- 1265 5>~ 1 x2
BH Screw
ZC-BH36-A
[ﬂ' M3x6 Ry Uy R X2
BHS Screw
_____ ZC-BH38-A
I M3x8 & >Aw K x4
BHS Screw
MR ZC_BHs],.EA .
[T mM3x12 KAy ik x2
BHS Screw

ZC-BH314A
GI- M3x14 R UAY R X2
BHS Screw
— ZGC-N3P3A
@ M3Fv k() x2
—~___(J Nut (Thin)
ZC-A3605BA
@ H 0.5mm AR—H— - & x2
0.5mm Spacer -Black

ZC-A3610BA

Tmm AR—H— - & X2

m
|
i

1mm Spacer -Black

ZC-A3620BA
2mm AR—H— - 8 X2
Tmm Spacer -Black

[

BB-105-2A
5x10 R7U VT X2
Bearing

Z2-415SP
AFF7IUVITU—k
Steering Plate

ZC-BH36-A
M3x6 &y R
BHS Screw

ZC-N3P3A
M3 v bk (5F)
o Nut (Thin)

BB-105-2A
SX10RX7YVT o~
Bearing

B2-010FHA
70V 870X
Front axle

7

XETITER
Note position

Z2-206-6A
Ov RIY RKR—JL 6 m
Bal

Il Stud 6 mm

JO0Y R \JF+vU
Front Hub Carrier

ZC-BH314A J

M3x14 Ry R
BHS Screw

7
L

. N
TyTF4VIN=YELTTERTEL,
Use these parts for adjusting setup.

JOI==
SHCI==
5 Q) =
+2.5°(0) 25—
25° (o) ——

FrAY—A Y — MNIREDHG
[CKDABHEDDFT,

Angle is selectable by direction of
the caster insert (note direction of

Z2-414A
FUIEY (8B) X2
King Pin (Black)

Z2-414A
FUIEY (E) X2
King Pin (Thick)

the protrusion)
\ y

Z2-206-6A

[] [I Ball Stud 6 mm
C M Z2-206-8A

Z2-009F3A
70V NP9 —H42R7—LEY (¢3.0)
Front Outer Suspension Arm Pin

ZC-BH24A
M2x4 iRy Ay R
BH Screw

Oy BRIV RR—=IL8mm X2
Ball Stud 8 mm

ZC-BH26A )

M2xB K& Ay R (y 5

BH Screw -' "
ZC-A3610BA i1

Tmm ZAX—4— -8
Tmm Spacer -Black

©

N

ZC-BH312A
M3x12 Ry Ay R
BHS Screw
Z2-414A
Z2-206-8A - FUIEV (R)
Ow RIY RAK—=)L 8mn ' ) Kingpin (Black)
Ball Stud 8 mm 0
Z2-415SH3A : !
5l 2570570958 . :
Steering Block B
Z2-413H3A

ZC-A3620BA
2mm AN—H—- 2
2mm Spacer -Black

ZC-A3605BA
0.5mm AR—t—- &
0.5mm Spacer - Black

Z2-414A

FUIEV(E)
Kingpin (Thick)

HETITER
Note position

Z2-413H3A
FrRAY—AVY—KE
Caster insert

Z2-008F3
JOYMGR7—LL
Front Suspension Arm L

SGHAIBEKRICHITE T . ¢
Assemble the right side in the same manner.

Oy RIYVRAR—=)LBm X2

[ ]

Z2-009F3A

Front Outer Suspension Arm Pin

JO0YK7P99—YR7—LEY (¢3.0) X2

14. 7027 MY R7 — LD

Front Suspension Arm Installation

R #5 DB
Bag #5 Contents

CDR—=ITHERTD/I(—Y
Parts used on this page

Z2-300FBS
70V hkJU—R X2
Front Brace

[ ]
B2-009BFA

70V YUF—BRATP—LEY X2
Front Inner Sus. Arm Pin (¢ 3.0)

Z2-300FBS y
70V K IJU—R S
Front Brace 5

B2-009BFA
70V MM UF—BRAT7—-LEY
Front Inner Sus. Arm Pin




14. 702 MY A7 — LOR{HIF

Front Suspension Arm Installation

L #5 ODNAE
Bag #5 Contents

CDR—ITHERTD/I\—Y
Parts used on this page

]

~72.001B3A
JIKVIN— X1
Bumper
Z2-206DM2A

Ov RIVK X8

Ball Cup

_ ZC-F318A
) M3x18 H5E2 x2

Z2-001B3A
ASZAe

" FH Screw
( I |

Bumper

Im)
SD-TB48NA

48m&y—/\wI)L X4
48 mm Turnbuckle

OXF7UvI0Ovy KA. 7

I\’
/

ZC-F318A
M3x18 S ER
FH Screw

/

v/\—Ov RAZ 2 Y FEDET. @

Assemble 2 steering rod and 2 upper rods.

FADERIICEO>TVET,
One side is reverse threaded.

=2 I\v I

Turnbuckle

JO0Yh 7y){\—0Ov RR X1 48m&y—2)\vI)b)
Front Upper Rod Right X 1 (48 mm Turnbuckle)
28 mm

Py

Z2-206DM2A
Oy RIVR

AFrUvIOy R
Steering Rod

[

JO0Vh 7w){—Ov RL X1 @8my—/\v o))
Front Upper Rod Left X 1 (48 mm Turnbuckle)
28 mm

AF7Ur50v RRX1 @8my—i\wI)b)

JOYhk 7y)\—0Ov R
Front Upper Rod

Steering Rod Right X 1 (48 mm Turnbuckle)

31.5mm |
< >|
N\ — == | |
—— | = =
RF7UI0Ov RLXT @8m&y—\wI)b)
Steering Rod Left X 1 (48 mm Turnbuckle)
31.5mm
| [ 5L
< 7~1 ]




15. 70V & VUYY 3 v IDHEMHIIT

Front & Rear Shock Assembly

R #6 DRE
Bag #6 Contents

CDOR—ITERTD/I\—Y
Parts used on this page

Z2-S1FS
JO0Y Y3y IRT a1 X2
Front Shock Body
Z2-S1RS
Uvyav IR« X2

Rear Shock Body

N Z2-S1FS/Z2-S1RS
YavIFvyT X4
— Shock Cap

Z2-S1FS/Z2-S1RS
TIvARFY bk X4
Adjusting Nut

Z2-S1FS/Z2-S1RS
OUVIFvvT X4
O Ring Cap

Z2-S1FS/Z2-S1RS
Y3yIIVR X4

Shock End

Z2-S1FS/Z2-S1RS
EX LY X4
Piston

Z2-S1FS/Z2-S1RS
|[D]I YavIIVRKR—=)L X4
Shock End Ball

Z2-S1FS/Z2-S1RS
@ p2.6mIyYvr— X4
Washer

Z2-S1FS/Z2-S1RS
@ H 0.5mm ZR—4— (;&) x4
0.5mm Spacer (Thin)

Z2-S1FS/Z2-S1RS
HS5—-A(ZE) X4
Collar - A (Thik)
Z22-S1FS/Z2-S1RS
Collar - B
YS-7SA / S4-S3XA
P3
P3 O Ring X8

OUVY x8
Z2-S1FS/Z2-S1RS
@8mm 0O UV x4
®»8mm O Ring

Z2-S1FS/Z2-S1RS

¢13mOUVT X8

@13 mm O Ring
1

Z2-S1FS
JOYbhYavivvy Tk X2
Front Shock Shaft

] A
z2-S1Rs

Uvravovv Ik X2
Rear Shock Shaft

\YaviFvyT

|7/ Shock Cap
| 41

E JOV kv avIRT 4«
Front Shock Body P30 UVY
P3 ORing
Rear Shock Body
Hh>—-B

TIvARFYk
Adjusting Nut
ER by '\g" ) E
Piston v
p26mI vy v— )
¢ 2.6 mm Washer @
| JOYhyavovyvIh
Front Shock Shaft
(. e
PRER AP
Rear Shock Shaft
VERVPAPAN
Shock Shaft

@;

©

@

®13mOUVT
@ 13 mm O Ring

®8m O UVT
®»8mm O Ring

H>3—-A(E)
Collar - A (Thick)

(Ij 0.5mm AR—H— (5§)

0.5mm Spacer (Thin)

@ OUYIFvyT

O Ring Cap

&5

A 4

Y3y IER R Assy
Shock Piston Assembly

wwie

23w IiRT 1 Assy
Shock Body Assembly

VEPPAVINE) ,@

Shock End 7 Yav IV RER=IL
Shock End Ball

AlqWassy >00Ug U0l
AssY ¢ R EANZOC

wwg'ge

Alqwassy 320yg Jesy
ASSY L RE AN

<
<




15. 70V & VUVYY a3 v IDEH#IIT
Front & Rear Shock Assembly

:@&—y“fﬁﬁﬁaézt—\y]

; vavotAI
Parts used on this page Shock Ol
YS-2508 70 k /Front #300

Y3avIFA)L #250 X1 U+ /Rear #250

Shock Oil
YS-300B
Y3y IFA)L #300 X1
Shock Qil

R #6 DNE
Bag #6 Contents

W

Z2-FRST/Z2-S1FS
JOYhYavIRTUDT X2
Front Shock Spring

WV

Z2-FRST/Z2-S1RS
UvyavoRTUVYT X2
Rear Shock Spring

Wy

Z2-S1FS/Z2-S1RS
ATUVTHAYT X4
Spring Cup

Y3vIFvvIZLOND
ERDIABHET

Securely tighten the
shock cap.

V3w IV v T eI DHLIDEKL
FTRULLES, YaviFvyI=h
DAHET
Slowly push the shock shaft all the
way up and tighten the shock cap.

Z2-S1FS/Z2-S1RS
ATV IThyT
Spring Cup

Spring Cup

CORET LAECRAUMBEFT
FAINERBLET .
In this state, add oil to the same
position as the top surface.

YavoFvy IHAHE. V3 [:}

YOV v I MRV BEEIIEEF
vy ITEBEHT, YavivvT
rEo>< b EFEEBTAAIZ
WS UF vy TZfAHE T,
After tightening the shock cap, if
the shock shaft stretches,
loosen the cap again to reduce
the oil and tighten the cap.

DavIFAIEAN, Y3y
Yy T hEpoKbEHLTRAZ
REFT.

Slowly move up and down to
remove air bubbles.

Z2-FRST
20V RTUVT
Front Shock Spring

WA

Z2-FRST
UvRIUVY

Rear Shock Sprin,
\ pring y
5 mm
1 mmT
JOY k¥ 3wy Assy U¥ 3w Assy
Front Shock Assembly Rear Shock Assembly



16. 70 &YV 3 v IDED T OFRONT®

Front & Rear Shock Installation

CDONR—ITERTBD/I\—Y %Y 3w IF vy TR—=ILHERUEVNLSICFy FOBDHBETEFRL TS,
Parts used on this page Be careful not to over-tighten the nut so as not to deform the shock cap ball.

¥V 3wIYIY Ny MER#2 [CADTVET,
The shock mount nut are included in bag #2.

<

@ S4-008R5BA

’ S3v5HRY My kX2
Shock Mount Nut
Z2-S1FS/Z2-S1RS

— (YS-8BHA) !
YavoFvyITiR—=)b /
K #7 ORBE Shock Cap Ball

Bag #7 Contents

Z2-S1FS/Z2-S1RS (YS-8BHA) M3 F10vFv ~

EW:D] YavIFvvIR—=)L X4 M3 Nylon Lock Nut
Shock Cap Ball .

ZC-A3610BA

XmDBEER 1mm ZAX—H— - £
ZC-A3610BA Do not overtighten. 1mm Spacer -Black
@H]mml/\“—ﬁ—~%x2 ;
Tmm Spacer -Black ) /
= ZC-N3LA SR g
H:@ N JOY k¥ 3w Assy /
M3 FsOvFv k X4
M3 Nylon Lock Nut Front Shock Assembly p
T ZC-BH31 .BA
ll\\mwmthw\muMuxmm‘u\u\t\wm‘ﬂ&\\\mw‘ﬁl M3x18 RFYAw R x4
BHS Screw
ZC-BH318A
M3x18 iRy Ay R
BHS Screw

OREAR®

Z2-S1FS/Z2-S1RS

(YS-8BHA)

YavoFvyIR—IL

Shock Cap Ball &

XiDBEER
Do not overtighten. P

ZC-N3LA -
M3 FaOVFy I\/®
M3 Nylon Lock Nut

S4-008R5B
VEPEECP AN
Shock Mount Nut

< XEETER
Note position

U2 3w Assy
Rear Shock Assembly

ZC-BH318A
@ M3x18 iRy Ay R
BHS Screw @



17. B —ROED fFHF
Servo Insatllation

RH#7 ODRB
Bag #7 Contents

CDR—ITHERT D/ —Y
Parts used on this page

BHA3YATAOTVET,
3 different types included.

Z2-200-3A
H—ikik—> X3
Servo Horn

Z2-200-3A
P—RI DUk X2
Servo Mount

Z2-206DM2A
Ov RIZV KRS8 X2
Ball Cup SS

Z2-206-8A
O]jﬂ:u Ov FT> K-l 8m X1
Ball Stud 8 mm
ZC-S37A
P3X7 Tyyv— X2
Washer

ZC-SS312A
M3x12 Ty hRIU 21— X1
Set Screw

__ ZC-F38A

M M3x8 ¥5++w~ x2

FH Screw

___ZC-BH310A

M M3x10 KHAw K x1

BHS Screw
ZC-BH312A

] M3x12 Ry VA R X2
BHS Screw

T
I

T
LLALEALL

|

|

|
%RATFFPUVIY—REHE., JORCTEGDIY RRA Y b (EARAHREE ) ZAFHEULTIEEL, '
After installing the steering servo, be sure to adjust the left and right end points with the transmitter. |

|

|

|

|

Y —RR—2YZBD I DRICHTF. U—RDZ1— MIILARZETOTLLIEEL,
GFELLEFTOREY FOBULSHZEZ CE T EL,)

Make sure that the servo is centered before attaching the servo saver horn.
(Refer to your radio manual for more information.)

BAYTZY—RICEDETY—RKR—YZBRUTEL,
Select the servo saver adapter matching the
servo being used.

YOKOMO / FUTABA | YF

SANWA /KO /JR S/K 19

Hitec H &
N 72-200-3A

22-206-8A
Owv RIY RAKR—)L8mn
Ball Stud 8 mm

Y—iRIDOU b~
Servo Mount

Z2-200-3A
Y—Rik—>
Servo Horn H—R BIRTHEETTL,)
Servo (Sold separately.)

) \zc-ssm
\ @3IX7 Vv v—

Washer

ZC-BH310A ZOBHSIZA
Ay . M3x12 RYIAY R

M3x10 R Iy R BHS Screw

BHS Screw

v

N
Z2-206DM2A
i Oy RIVRSS
Ball Cup SS
- ZS8-SS312A
¥ M3x12 v bRIYUa—
Set Screw

@ ZG-F38A
M3x8 S5+ v v J
FHS Screw



18. Z{E. AE—RKIY bO—5—DEDfHF

Receiver, ESC Insatllation

R #7 DAR
Bag #7 Contents

CDR—ITERTD/I\—Y
Parts used on this page

Z2-118-31A
AARLA X1
Electronics Tray

ZC-203A
mET—7 X2
Double-Sided Tape

ZR-200GA
FITFIA4T X1
Antenna Tube
PUTFErYT X1
Antenna Cap

(1:1)

ZC-F25A
Dj M2x5 HSF 4w T X3
FH Screw

ZEH, AE—RIY rO—5— GLERSHAETEL.)
Receiver and speed controller (Sold separately.)

ZHER, AE— ROV bO—35—ZBO[MIFBRICED [ ITEZ

I U—F—FTHOPENZHEM> THEEELTLEE L,
Before mounting the receiver and speed controller, use a cleaning
agent to remove any oil or dirt from the mounting surfaces.

(17

&
€ R
@ T7ITFEvYT
Antenna Cap
ZR-200GA
[ FITFIA4T
Antenna Tube
\L v
ZC-203A
mET—7

Double-Sided Tape

A XEDETHY FUET,
Cut to size.



19. E—=5—0Dmb 3>

Motor Installation

R H#7 ORE
Bag #7 Contents

CDNR—IJTHEHATD/I\—Y
Parts used on this page

@ BM-4824A

2ATEZFVFv X1
Pinion Gear

—

P

RO-304GC
AN—FvvT X1
Cover Cap

RO-304GC
FYHIN— X1
Gear Cover

ZC-S37A
P3X7 Ty v— X2
Washer
ZC-BH26A

(Fmaxs kzvay Kk x1
BH Screw

Z(C-SS33
Wl M3x3 £v h2ZU2— X1
Set Screw

ZC-BH35A
(m:] M3x5 R Uy K X2
BHS Screw

ZC-C38A
[D. M3X8 F v T25U1— X2
SHS Screw

o

ZC-S37A

P3IXT7 Tyyv—
@ Washer
ZC-C38A
M3x8 v+ v JRI 11—
SHS Screw

ZC-SS33A
M3x3 v hZAIU 21—
Set Screw

@ ZGC-BH35A P
M3x5 KT VAW K
BHS Screw @

RO-304GC A

AN—FvvT
Cover Cap
)
ZC-BH26A
M2x6 K5 v~y K
BH Screw

OHRISYUVAE—H—:21.5T
Recommended brushless motor : 21.5T
OWRISVE—5— 1 23T
Recommended brush motor : 23T

E—5— (BETHETEL, )
Motor ( Sold Separately. )

FrOMFEHEIE 0.3mMmEEAIDLLIICH
BET, AINZITERDEFVHBIBLOI LD
HTEETE,

Ffe. TOEBHIRTEDERENELD. BREH
BLIEDcHRBFIEEICT> TS,

Adjust the meshing of the gears so that there
is approximately 0.3mm of play in between the
teeth. Be careful, as too much play will cause
the gears to strip.

Please adjust the gear mesh carefully, as
insufficient clearance between the teeth will
cause excessive gear noise, as well as
causing a drag in the drivetrain.

)
RO-304GC

\

Fo5EE )

Flat side

24T EZFV+v
Pinion Gear

FYHIN—
Gear Cover

EZFVFVERN—F Y OEREICEDETERLE T,
Position the pinion gear so that the teeth line up with the
spur gear, then secure it tightly.
KWEZFVFPIF 23T ~ 30T FTHRECEF I,
Capable of fitting pinion gears from 23T to 30T.

23T

24T | 25T | 26T| 27T| 28T| 29T| 30T

84T | 9.50

9.1018.74 | 840 | 8.09 | 7.80 | 7.53 | 7.28




Battery Installation

20. Ny FU—0DEH

XIS

o

Compatible with 1S-size shorty Li-Po packs

1 BILYAX-3— bk Li-Po




21. 54 v OEE. MOHIF

Mounting Tires, Wheel Installation

R 47 ORB
Bag #7 Contents

CDOR—=ITHERTD/I\—Y
Parts used on this page

Z2-300R0
IRAIVINT X4
Front Wheel Hub

SD-011A
M4 TS IF40VF v k X4
j Nylon Nut
N | | Z2-010BCMA
@ |:| RPUVITHS— X2
Z | Bearing Collar

BB-105-2A
SX10R7PUVT X2
Bearing

BB-135-2A
j 5x13 RF7UVT X2
Bearing
SP-011HA
CRAIWINTEY X4
Wheel Hub Pin

A
YA VREER. M3X6 Ry
Ay REBEMAHE T,
After installing the tire, tighten
Lthe M3x6 BH screw.

S

FAVICAVFT ARV IZRUAFH. 14 TDY TZRAIVDBEICEDAHFET
Place the tire insert into the tire, and tire onto the weel.

i AVF—=ARVY A=)l
Tire Insert Wheel

KLV, A1VF—=RARVY, RA—=IVEEBLTHEDbFEB A X
AERCRHELIEELY,
Tire and insert, wheels ( Sold separately )

BRI
(BIETHRTEL.)
CA(Cyanoacrylate) glue
sold separately.

FAVYDYA REHLD, KA ILEDIRE CERRIEERZ
MUAH, B A REHFBELET.

Pull the sidewall of the tire slightly away form the
rim and apply CA(Cyanoacrylate) glue in between
the tire bead and rim.

HANSIVER
Be careful not to
forget to put it in.
Z2-010BCMA
RFPUVITHS—
Bearing Collar

SP-011HA
RAIIINTEY
Q@ / Wheel Hub Pin
~
\\ g
BB-135-2A
SX13XF7UVYT
Bearing
Z2-300R0 ”
RAIWINT
Rear Wheel Hub
SP-OT1HA
RAIWINTEY
Wheel Hub Pin Uvrsy4+v
Rear Tire
~
BB-105-2A S
5x10R7UY ~
Bearing
Z2-300R0 OHABERICEELE T @
RAIVINT

Rear Wheel Hub Secure each side in the same manner.
SD-011A

M4 F40OvFw b

Nylon Nut

JOY k54 ¥
Front Tire



22. RNT A DREE&RT 1. DA VITDIES

Painting the body & Body and Wing Installation

MT -« ORE (FBRE) ZHRMERERICHI ORIV ZRNRLE T, HOPRIUNHELTVDE. BREDRIDNDRAELEDE IO

[:@N—ﬁ’éﬁm‘g“%/\"—‘y O 1 DI

Parts used on this page THTH ST REV, S5 KSE LoD D RN TL REL,
ZRIDRICUA Y R ZERUEVEL SRT 4 RADSIAF VIV — b EHDET . ZORICIAF VI Y—MHRT 1 ICEELT

T O X1 WELEICUHDRECE DD TERL T ZEL,
RO1.0 Body ERERY A—IRRA MERZERALTLREEV, ATV—ZM]IE 1 ETEED LTURS LB/ NI, EDLSHTEDDT. £
25.101R0 HICELEO>TENL2~3AICHIFTEETDKRSICLTLIEEL,
IRFEVTU— XIRT « READREY — MIBREICRD T L SICLTLIEE L,
Masking Decal @ Painting the body
7C-1058 Wash the inside of the body with luke warm water and a mild soap or detergent (such as liquid dishwashing soap) prior to painting. QOil residue or
TIvIF—T X &1 dust will prevent the paint from adhering to the painting surface, and possibly cause the paint to peel later on. After washing, thoroughly dry the
Velcro Tape (One of each.) body to allow the paint to adhere properly.
7S-GWBNA Before painting, apply the pre-cut masking decals to the window and light areas on the inside of the body. Press down the edges of the masking
S 56LATO—-RUAVJ 30— X1 tape to prevent paint from seeping through.

OFF ROAD Wing Narrow

OZMEICHERICRT « ARIICEED F T . @
For the opposite side, apply in the same

Use a spray paint formulated for use on polycarbonate bodies. Spray several light coats, as evenly as possible. For best results, allow each coat
to dry before spraying the next coat. Avoid spraying thick, heavy coats. This may cause the paint to run, preventing the paint from looking uniform
in color. Remove the outer protective film from the body after painting has been completed.

DAVIIIY b
Wing mount

Ny bSA2ICR>THY FLET,
Cut along the cutting line.

ZC-105B
YIvIF—T
Velcro Tape

RIvITF—TRFERICHY NUTERLE T,
Cut the Velcro tape in half before using.

manner to the inside of the body.

NN
O
>

‘ I {
5

70
QY /
L

ARQON SR>

ZC-105B
NIvoTF—T
Velcro Tape



ROOKIE OFF-ROAD RO2.0 Exploded View

Z2-017S
ZC-N3P3A
ZC-N3LA ZC-BH322A
ZGC-BH315A
Ooo (K:@
. ZC-BH38-A
0 @ @ T
& o
ZC-F310A Y °
o]
42
Z2-002BTA
Z2-200-3A Z2-118-31A
2800 ZC-S37A
BB73040 ZC-BH312A ®
& 72-206°
ZC-N3P3A Z2-206-8A ZC-F25A
72-200-3A CB36A
Z0-BH310A
BB-730-4A O
S Z2-206DM2A O
. ZC-55312A
Z2-201P3A N 20-BH312A
- ZC-A3610BA 72-200-3A
5 & Z4-201CLC
\ S 7C-S40A
Z2-206-6A ) Z2-200-3A
ZC-S40A
—_ZCBH312A
— A
<
ZC-N3L3 = @ o
< s ©
Z2-206-8A 3 - -
ZC-A3610BA Z2-206:8A - AN ° e
N —\% Z2)S1RS
S S =
@ Z2-S1FS
ZCA3 A\ ~
s ° RO-002
@i
e
ST~ =
<= B
S == Q
Z2-206DM2A
TBASNA Z2-S1FS Z2-S1RS
B2-009BFA ) 1o 72-300R0 SD-TB48NA
Z2-206DM2A
ZGC-BH318A
ZC-BH24A
72-206-6A
ZC-BH312A Z2-FRST
\ ZC-BH26A
Z2-413H3A ZC-BH38-A
Z2-001B3A ; Z2-008F3A 72-415S10A
Z2-009F3A £2:4155P
X G
Vo ZC-N3PA
ZCF318A £2-206-BA &
Z2-413H3A i _~ 254140
ZC-BH314A g Z2-415SH3A
N> Z2-300R0
\(017/
(5
ZC-BH36-A
BB-105-2A SD-011A

ZC-A3605BA
ZC-A3620BA
Z22-414A

B2-010FHA
BB-105-2A
SP-011HA

ZC-N4FBKA



(©)
ZC-F310A
ﬂ

RO-304GC
ZC-BH318A
ZC-BH322A

ZC-N3P3A

RO-018RD
RO-018RD

ZC-BH312A

ZC-BH312A 2

ZC-BH35A
ZC-BH26)
RO-304GC 72-206-12A
ZC-BH35A © ©~__zC-A3610BA
S
5 S _zc-A36208A
PIS C-A3620
A
";',
RO-018RD

Z2-670SA

B2-670PA B2-503GMA
B2-670CA / BD-500G0OA

S54-SG84DA Z2-503GH2A

B2.670CA B2-501GSA

i B2-670PA S
e
~ ZC-F38A ZG-BH28TPA
RO-304D
@ RO-302D
/ 0 & Z2-3031A
@ ( BB-105-2A
0 > Z2-503IA
0 . BB-1510A
&

Z2-500MG3A

ZC-BH38-A BB-1510A

BB-105-2A

C-BH318A RO-018RD RO-302D

I 2118314 RO-303TS
569 X,
BB-105-2A A0 zosrzioA
ZGF310A
ZC-BH312A

ZC-F310A

Z2-206DM2A

2

/ S SD-TB52NA

A3
2
& eV ZCF3TOA— zc.BH318A
Z NN T Z2-206DM2A
\ - v- N\

Z2-300R0O

?
o
o)
o)
©
b3
4]
>
74

ZC-F38A 75.006.8A &
7C-A3610BA
&
72-415R1
ZOBH24A S
NP 72-01069 -
B4-827A 54-0DBRSBA - /
B2-821HWA /‘\ 20-S550A '@'
B2-82THYA Y . BB-105-2A >
Z\ SD-011A
72.010BCMA

BB-135-2A

SP-011HA
Z2-300R0

- ; ZC-N4FBKA

ZC-BH3N 8A

(



PARTS LIST

rookieori-koap IRO1 .0 / 2.0

surer off-koaD SO 2.0

2 E B % fiits 7o.DTM2WA  YZ-2/DTM2F IFO0S-947 Uv oAV ¥1,650 % * *
Zo-CALBWA  YZ-2/CAL2f LMR 27 U oA VY ¥1,650 % * *
D 0w
00 O YZ-2DTM3.1 B
Db ZRDTMSIWA S2ha)(sUPSYR 7in oAy ¥1,760 % % *
. ZoDTMFWA  YZ-2/DTMW B YZ-2 70 k 91 Y5 F0— ¥1,364 % % *
Fv b Zo.DTMWA  YZ-2/DTM A YZ-2 82 5« A T7O09A V5 ¥1650 % % *
ROR-010 JL—F—7470—KRO 1.0 2WD #70—RA—F vk ¥32,780 Z2-101RO RO1.0KF« ¥2970 @ @ %
ROR-020 IL—F—#70—KFR0O20 2WD#70—RA—Fv b ¥26,180 Z2-101ROL RO KT+« (54 RYIAN) ¥2.970 k * *
SOR-020 A—N\—#70—-FS020 2WDATO—FA—Fvbk  ¥60,280 72-101S2  S02.07 70— RiRT 1 (RRFVIfIE / iZk) ¥3,190 x * @
7210182l S0204T70—RAF 4 (RAFVIRE/SARITAR)  ¥3190 % * *
Z2:001B3A  YZ-2F 70 h&UT )T/~ wioeee . Yzeyu—Z@ YA290 % * %
Z2-001W3A YZ-2/ 7OV N/ UT 94Y5 T9V R ¥12100 0 @ - IOV IAVY - PLSH IV £y b :
Yz-2 YU—ZR
Z2-107FWA S A . ¥990 * * *
72:00252  SOR0R7ISES2 XA VY p—Y ¥12,100 2 ~ @ 70V bk OAYT (DA K/FO—&THA)
TR — 72-107FW2 SO YU—XA U4 KI0Y ko1 VY ¥990 * * @
70.0000a  SO1.0/YZ-2CAL3 B N—K *AY Yo=Y Y1143 & ~ %
(AP TI—2MA) 70.118.31A Y2-2DTM3.1/CAL3.1 A , ¥24200 @ @
RO-002 RO1.0 /20 XA YV v—y ¥4,180 @ @ * RYFU=RVI =/ SYF bAoA 2N —F PN = '
XA oS Z2-118FSA  YZ-2 A N\yFU—R Jx—LY— b (3EE5HA) ¥550 - - @
YZ-2CAL3.1 B \—K XAV Y o—%
zeoozcata (e s ¥12870 A A *
YZ-2DTMB.1 i )\— K 1Y Y p—y DTM3/CAL3 f
ze-oozoa1a (GEVIEI R ¥12870 24 & x  Z22008A QO L e weUk ¥23100 @ @
72-201BA3A DTMB/CALS fl LIRRILOSYY (PILSE) ¥3.960 k * *
Z2-002BTA  B-YZ2TA 7OV JULY Ay K ¥1,100® ® ®  Z2-201BB3A DTM3/CAL3 A N5V R—2 (PILEW) ¥2,640 * * *
Z2-002FWA  S02.0 A7ILSE S2 70 hyp—oD 14 h ¥2090 - - @  Z72-201CL3A DTMG/CALS A t¥¥—Uvs (FILSE) ¥2,860 x * *
Z2-002FWS  S02.0 AF—ILE 52 70V hyv—Y D14 h ¥2090 - - x  SO201CL  RO/SOM PIL= &Ev§—UVs (RPUVIR) ¥3960 % % *
72-002WA SO0 R7ILSES2 Y v—yoIA b ¥1870 - - x  74-201CLC YZ-AR &v&— UVY n5— ¥4400 ® @
72-002WS SO0 RAF—ILM S2 Y v—YDTA b ¥1870 - - @  Z72:201P3A DTM3/CAL3 A XFF7UVY NILoSUH KAk ¥660 0 © @
YZ-2 DTM3.1/CAL3.1 B 72-201BS RO1.0./SO1.0 A PILS® NLISVY €y k ¥9240 % % *
Z2:002531A . . N ¥1430 & 2 @
YA R IU—b WBHRDYb) PILERY v—VFR Z2-203AA  YZ2 B PILE® Y—RIIY b ¥3,300 x * *
Z2-002MTCA YZ-2T/DTM3/CAL3 B 5774 b XA LA ¥1,650 % % - YZ2T/YZ- 2F
o 00mnwTa YZ2T/DTM3/CALS vig70 % % . 2O pism1ssmm g—k— (23T 47 /KO) ¥1.980 & & x
Yv—Y NSYR 1Ak AF U8 : sop0a0ss  YZET/YZ2R 1580 % & *
" 7)V=H 15.5mm B—iRik— (25T 7H/\) '
DTM3/CAL3 i 70 k B2 7—L (517 B) YZ-2/Z-4 R
Z2:008F3A (4 5 phs—CUtt) ¥l.1000 @ Z2-206DM2A |5y 5’5 mm R—)L TV K v v T (20 @) ¥1.1000 © ®
DTM3/CAL3 il 70V k B2 P—L (U957 74 1) YZ-2/YZ-4F HD ¢ 55mm Ov RI K R—IL
Z2-008F3GA 4% merse Uottin) ¥1650 k x @  z22086A (oo Al AR S ¥7700 @ @
DTM3/CAL3 A S3./ LDUY X 7—L (547 B) YZ-2/YZ- 4B HD ¢ 5.5mm Ov KI R K-l
zeoosraa o S s ) ¥1000 4 & o z22088A  [FEUTAR D0 Y7700 @ @
DTM3/CAL3 A S3./LDUY X P—L (I5T74 ~) Py YZ-2/YZ-4 5 HD ¢ 5.5mm O KT K R—)L
ze-oosraea o RSl S S S ¥1650 & & o 7220610A (Z5LTSR MROS Y7700 @ @
YZ-4SF2 F L5/LD U+ AT —L (547 B) gy YZ-2/YZ-4F HD ¢ 55mm Ov KT K fi—)b
S4-008RSBA (05— 30/ 423 —0 35EY) ¥1210 @ @ x  Z220812A (o m omm/4 @A) ¥7700 © ®
YZ-4SF2 F L5/LD U AT —L (95774 1) 72-300FBA  YZ-2/ 70V k JL—2 ¥1760 * * *
S4-008REGA g S ¥1650 x * @
(P9%5—¢ 30/ (VF—p 35EY) 72-300FBS  RO1.0 2F—)L& 70V RTL—2 ¥o000 @ @
YZ-2 DTM3.1
70.000Faa  DTM3/CALS A IOk PO5— Y2 F—L EY oo e o o OO Fusm oYk o7 9%k (O/Up +1mm) ¥2.860 % * *
(03 795—EY) z2.300FLspA  YZ2DTMST ¥2,860 % * *
25.000rga DTM3/CAL3 A UT 75— 92 7—L EY Y650 ® ® ® 2F—)L& 70 k OF YATDY k (0/Up +1mm) :
(¢ 3795—EY) so00us  YZRYU—ZRM JOYETFy\=F—LIIVE YEE0 & % *
DTM3/CAL3 8 U¥ A ¥F— YR P—L EY (94 R/70-)
Z2-009R35A L3 Y Y6600 © ® .
(¢ 3514YF—EY) 70.300Ua VZRBPIER IOV K FYN=F—L IV Y0530 % % *
DTM3/CALS fl ¢ 3.5 A VF—E Vi AR—t—/ Y 1s (o-) :
72:009835A D ¥660 * * @ : = .
(&41A) 25.300FUsa Y22 YU—ZA PSR IOV K 7 v/ —F—L YPT50 % X &
25.010aFa  SO20F PILSE 725 IILI0Y RP AW vio80 - - ® ROUK “S" (RFVF—K - DAK) :
(4.5m/\F /0.5 ZAN—Y—/2{8A) ' Z2-300R0O RO1.OYRYIY N FUPRIYN/HRA—IU/\T £y ¥16500 @ @
Z2-010FAA  YZ2 YU—ZXA 7IVZH 70V 7O \=R7ZILRA 1) ¥990 % * - DTM3/CAL3 B U¥ 7y I\—F—LI IV~
za-30RUMWA TS ¥2640 k - *
Z2:01068A YZ-2 YU—ZE 1=/\—H)L Y7 k (68mm K—) ¥4070 A A~ A DTM3/CAL3 f
Z2-300BSA ALSH N ¥1430 A & @
YZ-2 YU—X@ 1=/\—)L K—> (68.0mm) BANOY R Tyva (¢351YF—EVR)
72:01068BA ¥990 & & &
(Z2-01068 @) ] DTM3/CAL3 f
Z2-300RFHA ) 52 2oy Ik [HIRI] (J\f Y9k 5107) ¥2.780 & & Kk
7201069  YZ2YU—ZXR@ 1=/\—H)b Y+ 7~ (69mm K—/) ¥37400 @ @ NOYRER] O\ %oy
T DTM3/CAL3 f
ze.010698 (55 5B A=/ L= (69.0mm) ¥850 @ @ @  Z2800RRHA )b yy2 ooy (i) ()\f vk 547) ¥are0 & ok
NZ-2/A/DTM A U 75300 "PUST o 72-300RFTA  YZ-2Tf 7ILSH Uv YZATUY b (Fifl) ¥2750 A A @
Z2-010BCMA (75 415R0M %5 ) ¥550 @ @ ® o 300RFSA  YZRT/YZ2 B RF4—ILE UT YRAYOU R (Fifl) ¥3190 & A *
Z2-010RAMA  YZ-2/4/DTM fl U P& 2 (Z2-415RDM %73 ) ¥880 @ ® ®  Z2300RR4A YZ-2YU—XF FILSH UT YRATDY - (%H]) ¥2750 A~ ~ @
B4AO01IFA 7OV FAAMKAIL AT (H1 2mm / 4.3) ¥1,100 * k @ 500000, YZ2DTM3.1/CALS.] Al UTT v \—voo h/ vizoe - @
B4-O11RA U AEMAIL/\J (301 2mm . 5.0) ¥1,100 % * * QLR —/FoRy S2YM—
Z2-011R6A  YZ-2 6mm U A )b /\T ¥1430 % *x x  N0-802D  RO20M FPikv o2 : ¥990 - @ -
22.011RSTA BYZETA Bmm UT Al 1\ Y1342 x % % Z2B802TA  YZ2T/YZ2F LD #¥ Ky HA (5— MEER) ¥1430 @ - *
Z2-0176A  YZ2RCGH JOVk Yavs 50— (AL YAP—LA) ¥1.870 x *x * Z2-302TLCA YZ2T/YZ2R LCF¥ Ry IR (N—Nyh/ATZR)  ¥1430 % - @
. YZ-2T A #¥ Ry 2% v T/
RO1OF/R Yavsso— 72-302CTA . T2 . ¥13200 - @
220178 (70.51Fs/S1RS. S4-S1LA) ¥iioe e -~ DH7IT5= Y3059 =AN—Y=
DTM3/CALS il CC B A7 —LF Va9 50— 72-303A  YZ-2A 7ARS— YTk (FILSH) ¥3300 @ @
Z20178A (o5 st 3myD) ¥1760 * % @ 75303TA3A YZ-2YU—XA PLSHE hyTUr Tk (Z2-670S M) ¥1.980 @ x @
so0180  YZ2RACGH UP Y3yl 57— vo068 & . ~  Z2-03TADA YZ2/ FLIH hvJ YvIh(SALTNNTA) ¥2200 A A A
(z2-S1RS. S4-S1LAA) ' RO-303TS RO2.0A ZAF—)L# hyTYv T+ ¥1.980 * @ %
DTM3/CAL3 A CGR UY 3y 59— RO-304D RO2.0 A ZIL=8 E—5—TL—hk ¥1,320 - @ -
72:018-5A M3/CALS A OG = 3v7 57 ¥2640 2 - @ : = :
(5 4 >3y ZIAT 3mm 9> S4STMAR) — RO-304GC  RO2.0 M #¥1/(— UPIAYITIY K ¥770 - ® -
RO0IBRD  AD2OAR Y3550~/ R7 J/\—?';J ~ ¥1.320 2 @k Loooan e e s V1650 ® -
Z2DTVEBA YZ-2/DTM2 f YZ2 F2 K7 (YRFVIH) ¥3190 k *k Kk  Loooim T vzoTE FLAE T—h— vHUR Y3190 % - ®
zeotuwea (ZRITUNBYZBFE ST RITA R AT ¥3190 % % k  Z2-412F3A  YZ2YU—XM JOY K AFESAY—ty b (6FA)  ¥2860 x * @
- = YZ-2DTM3/CAL3
zooTMBLA  (ZEICALBRB Y22 SR A RO TA b AT ¥3190 x k x  Z2AIBRSA G e i 25 By b BFEY R Y420 x K @
z2-412A YZ-2/4 YU—ZF@ AFER Oy RIVE ¥660 2 2 @

HROHERUMKE. PERCEEIIBENSHOET. JRMBFHRNGEME BHA) [CDE, RFEMAGIIERCTTIHERTEL.



YZ-2 DTM3.1/CAL3.1 A S4-S1LA YZ-4SF2 8 U¥" X30" Yaws &y~ ¥8030 x *x &
Z2-413H3A STNTFvUT7/TvIIT(o3EY/ I\—=RFALT) ¥l2loe e @ SO/MO2.0E 133 waERARNY Y7702 £ @
2041363 YZ-2 DTM3.1/CAL3.1 A Y1760 % % % S4-816213 1’1 52 7% 2.0mm/ 2/EA)
STINTFv U7/ Tvyvd (¢p3EY ./ F5T74 hE) ’ 54.517213 SO/MO2.0 B 133 vIFER MY Y7702 & @
72-414A YZ2 B #VIEY By k ¥880 @ @ © ) (¢ 1.7 273 2.0mm/ 28N )
72-41652H  SOR0MAFTUYYIOyY LR (\—F51T) ¥770 - - @ saS18213 sm:mgee.(lﬁg 103 y?\ey{gzx S Y770 A A %
72-41552G  S02.0 IRF7UYYTOvI L/R (95774 h&) ¥1,320 - - % (¢ 1.827X2.0mm/ 2{8A )
Z2-415SH3A DTM3/CAL3 A AF7UYY JOvI LR (J\—K¥(TF) ¥770 @ @ - 54-528A YZ-4SF2 /8 IOV K" X30" ¥3vIYvIh ¥990 & & @
DTM3/CAL3 A . sa-semp Y4 PDTMS/CALS A . ¥990 £ 2 @
Z24156S3A 225055 J0vs LUR (95774 M) ¥1.820 * * VP Ya—b X30" Y3y eIk
Z0-415R1 RO1.0 U7\ T+ U7 Y990 @ @ % S4-S2LA YZ-4SF2 B U7 “X30" Y3 wovyv Ik ¥990 A A A
. DTM3/CAL3 A sa-s2sTA  YZASPRR . . ¥1,760 & & %
Z2A1BRDCA ) (T pUT / Twyu s (9 3EY) (\—RygT) Y8204 2~ @ 0V h X30" Y3y yrT b (FEYI—b)
Z2-415RS2A YZ-2 YU—XF U\ U7 (p 3EY) (PIL=H)  ¥10,340 k * * R YZ-2DTM3/CALS H
DTMS/CJALEJ: VPNIERIT (@ 8EY) (ZILSE) SAS2MTA |5y 3" X30" vawsypT k(FVa—h) ¥2.200 & & Kk
Z2-415S10A F/RN\IFvUPH ZX—5— (1.0mmE 108&A) ¥2200 © © S4-S2LTA YZ"E?’FQ’?\ R . ¥p 200 A A A
S02.0 A CG & 257 7U>5 70y 57—k DOTI UY XS0 ¥avIywI b (FYYA=H)
22415821 5iE3) ¥1320 - - @ $4-54S13  SO/MO20F "X30" 18 ¥ 3w oitF« (7O ) ¥1210 4 2 @
Z2-415SAA  YZ2CAR AF7UVY JOvo JU—N(JST74 M)  ¥660 x * - S4-54M13  SO/MO2.0A "X30" 18Y3yImT« (UP/¥3—k) ¥12104 ~ @
Z2-415SADA YZ-2DT A A7 7UYY JOvo FJU—h(IST7A M)  ¥572 % % - §4-54L13  SO/MO2.0 A "X30" 18¥ 3y IRT« (UF) ¥1210 2 2 &
RO1.0 ZF7UVS JOvs F— } YZ-4SF2 i 7OV K" X30" YyavIhT 4 .
Z2-418SP  (rRpm 1.Tojm#1 SIS i ¥eeo e @ - S4-848A (84-83X/S4-S4C A1) ¥reo s &
Z2-500MG3A YZ-2 YU—ZF A& £ 57 Fv ¥51700 @ @ S4-SAMA YZEDIM3/CALSE ¥1210 A A -
Z2.500A YZ-2CA/YZ-2DT/YZ-4 B =l 77 Fw k ¥5500 k * * j; 42; ;Ufg@;ﬂa;:zhg_;_ﬁ 4-S3X/SAS4CH)
" —= "y - = p v
Z2.503A YZ2CA/YZ2DT/YZ4 3 DP48 52T =)l 77 ¥ ¥660 A A A S4-S4LA (4. 5oX /oA SAC B ) ¥1210 4 & -
Z2503A YZ2R FAKS=FY ¥660 @ ® ~ 54530 SO/MO20A 18¥3v50UYIty b @EA) ¥660 4 A @
Z2-508ICA  YZ-2CAR 3G 71 K5—F¥ ¥660 - - @ S4-S3XA YZ-4SF2 /B *X30" Y3 v X UvY (3.0mm) Y660 2 ~ @
et
Z2:503GH2A YZ-2 B #VYF IR TIT—R (REE) ¥l.10c0e © © S4-S4CA YZ-ASF2 B "X30" Y3avwohS— (2EES 2 @A) ¥770 2 A @
] YZ-2 YU—ZH - ol 2o AT oo
Z2-503CHCA %) =3 % p5 5 2B F vy T \—EZLTA D) ¥1870 k & & SADIOTPCA Colip 1=/—HILA Yo/ hes oo
U2 U 2TV I o ) e SP-OTTHA A IL\T EY (\—R&¥AT 4%A) ¥660 0 © ©
so670sa  YZRYU—ZM AUw)i—2TUY v/ 55 V5500 ® ®
(Z2-303TA3 fH )
Z2-670HDA  YZ2 B /L& R)\— *¥ /\J (Z2-303TADAF)  ¥2200 A A A B2-009BFA 7OV h AYF—JA7—L EY ¥s500 @ ©
Z2-670VPA  YZ-2/B-MAX2 B RYFLAFy K AU w/\— TL—h ¥1,760 % * * B2-010FHA  B-MAX2 A H12 70k 7Z2)L (H12mm 6B/\JR) ¥7700 @ -
S01.0/20NZRRI—UYTTrIem N B2-300FL 7OV BRAYDY N (RAFVH— K/ F0O—) i ¥660 * * *
Z2-CFM (Y4 RTL— hEEE) ¥2420 - - X BoEQIMRA  MR/RS K—IL=JB Y1k L/R ¥1870 A~ ~ ~
72-SGB9SDA 69T R/\—+¥ ( BEFHE) (RUv/\—/FALIN) ¥770 * * * B2-501GSA MR/RS #V7 M RS54 7 Ay T (X7 4—IU&L) ¥14300 © ©
72-5G72SDA 72T ZJ\—+¥ ( BEFME) (RUv/\—/FCLIR) ¥770 % * * B2-501GGA MR/RS £VF T/ A7 v k ¥3300 @ ©
72-SGBOSDA 80T RJ{—+¥ ( BEE) (XUv/\—/FCLIN) ¥7700 @ @ BD-500GOA  BD-7/BD-5 f ¥+ 78 "0" UYY (YUIY 4fEA) ¥330 0 @ ©
S4-SGB4DA 84T ZJ\—%+1 ¥770 - @ - BD-500GA  BD/B-MAXF PILZ®+¥¥57 Yr T (1t h 246A)  ¥638 k * %
Z2.51FS RO1.0 7O0Y hyavoty b ¥2750 @ @ * B2-503GMA F7F T *H ) ~NLET 7y k ¥17600 © ©
72.51RS RO1.0 U¥Y 3wty k (220178, 22:018-2 ) ¥2860 @ @ - YD-2/YZ-2/YZ4SF2
Y2-503GPHA 12/ 2z rencll e ¥1,650 k % *
RO-S8A RO PILZ YavoFry T (EIEY 3y oRT «5) ¥2640 k * - F7 IR BN )\~ EXSLEpy b
72-5188 RO1.0 PIVS®F /Ryavity b ¥14,300 % * - B2-508A T RSATUVT (2HA) ¥660 A A A
ZOo-FRST RO1OF /RyawsRTFUVY vk ¥1,00 0 @ - B2-508TSA MR/RS TR THwy /T ATUVY ¥1,100 & A A
Z2-S3A YZ-2F “X33" Yaws OUVIFvy T (QUVIE) ¥550 A £~ @ B2-670CA  AUwI\— Ty I (2#A) ¥os0 0 @ O
Z2-S4AJA  YZ2F X33 vaws FYPARFvYk ¥660 ~ A - B2-670PA 2V wI/\—TJL—h (28A) ¥1650 @ © @
Z2-54IA YZ2 /8 "X33" Y3vs AVF— AR—H— (1 0f@N) ¥440 % * @
NZ /4 S U—ZR Y555 49T — ARt TF-620 RO1.0 7OV &1+ ¥1,980 @ % *
Z28413A ("33 y5 548 - 0.5mm) ¥440 * X X qpgo RO1.0 U1 ¥2420 @ * *
sosema | YZR/ADTMA Y3y oIV R I5R74 w0 J\—Y veso ~ ~ @  ZCTI6R RO1.0 U7 =2y ¥660 @ * *
S/MLHAZ) BM-T16A AYF—2ARY ¥990 * * *
. YZ-2T B ZCTIBMA  #70—RAAYF—RKYY (SF4TL) ¥550 % * *
22-87TA FIER Y395 TVR il (\—K/BE 6.8) ¥990 & 2~ @ AT s
B-MAX2 i H12 70 k AL (4 TO—)
S4-S813R  SO/MO2.0M 13 Y3 v oF vy 7 (HilsH / 2fEA) ¥880 A A @ B2-82THYA  iomm 6//\TH) ¥660 * * *
S4-8813A 183YavIR7ILE YaviFvyT ¥2,640 & & % B-MAX2 B H12 70V b AL (RDA )
72.88TA  YZ2TA Yavs ROVE Fub ¥1210 k x x  BeBRIHWA - omm 6mTm) ¥660 @ * *
25.593A YZ-2/4 Y U—ZF Y1320 ~ A B4-827A B-MAX4 I U+ A )L ( TO— /H12mm 6 &/\TH) ¥660 * * *
Y3vY ISATAVT =Y (X33 Y3vIR) ' B4-827WA  B-MAX4 IIF UT /KA )L (FRDA k/H12mm 6 B\ TH) ¥660 @ * *
S4-5913 SO/M02.0 8 18 Y3 v T5AT 1 v oI —Y ¥1320 ~ ~ @
y YZ-2/4 Y U—ZF ; BM-508 5T PRI TIFY k ¥440 A A A
Z2S182A 'y 3wH EARY (9 1.627%20mm) ¥770 & & 7 Ay Y : o
e BM-S812RA HlE®R "Two R’ Yawsd FvvF (2EAN) ¥770 -
z2s172a (SRS (017 2 2.0mm) ¥770 & A - B2-S812AA 7){::@ I“Jgi y;\yl\a #;\yj ¥1.320 & A -
< - FILEXY 3y v LY
YZ2/4 Y U—ZF B2.sg12aDA L M=X ¥440 A A -
zas182n (S U (418 25 2.0mm) ¥770 & A - 0" UYY /oY1~ (BEA+RIY1—4%)
2274 SU—Z BMS162A  “X" Yaws KX RV (ISvo 0 15 2{@N) ¥770 & A -
Z2:81822A ' 05 eI R (¢ 1.6 277 2.2mm) ¥770 A A - BM-S162A "X’ ¥3w4 EARY (T5v5 016 2{ER) ¥660 & A -
YZ-2/4 vU—ZXH BM-S172A X" vavyg EXRY (KDL 0 1.7 2@N) ¥660 A A -
X A A -
2281722A 'S0 5 eI hY (917 278 2.2mm) ¥770 BM-S143A X" Y392 EANY (F5950 1. 4x 3ER) ¥660 A A -
S4-303P1A YZ-4SFij! AUyN—R F4RT TU—b ¥1.100 &~ A A YS-12625F 13¥aws A JOYKRTUUS DOT8 (B.25T/24A)  ¥1,100 A A %
\=F 7IRA ) YS-12650F 13 ¥ 3voM JOY RXTIUVS  DOT7 (BET/2AN)  ¥1.100 & A %
- 1w )C— 7 — J—
S4-3030PA Z,Z\fiF;’f‘”f‘v{r/h’; B795—IU—t ¥1760 A~ A A YS12675F 13Y3wsE JOYRATUS DOT6 (6.75T/24A)  ¥1,100 & A *
- 3 W, S >4
S4-412BA  YZASFA AFE K- (9 20mm7)(/\—K FILIAN) ¥550 & & @ ii Ezggi 13’3 VIR 7']\)'\7‘;,)\/7“ Bgi (;2;;2:;;\ E‘lgg == :
S4-415RLA  YZ-ASF2f UY% Y9k (S4-415R/Z2-416RDCA) ¥1.870 2 2 @ o121 00R 1353 VIR 33;;3 ;fD’OTG 10(O'i'/22KJ\ ) 00 - . x
S4-5006M  SF2 B #1577 AUFF VR Fv k(9 156mm YLA) ¥880 @ @ ® it s VIR Z fﬁ' il (10.5T/2$)\) M
S4-54AJ13  SO/MOR20 M 18 ATUVIFIwANF v I (2fEA) I o R
S4-S1S13  SO/M02.0H “X30" 13 ¥avoty ~(7OVK) ¥8250 ~ ~ @ YS12110R 1 z3y Fﬁl = ‘Jd“ 0TS ((11' /o ) 100 ~ ~ %
5451M13  SO/MO20M "X30° 13¥3wotyh(UP, Ya—k) ¥8250 . ~ @  'o12118R 18¥3»I@UvATVY : A) '
S4-S1L13  SO/MO2.0F "X30" 13¥ 3wty k(UP) ¥8250 A A A _ T a0 100 % %
S4-S1SA YZ-4SF2 B 7OV K X30° Yavs &y bk ¥8030 * % * Y2-3031GA IS MU PA RS v I 2EA : *
V7. BOTMB/OALS YS-50B 2——TLY R ¥ 3w o4 AL #50 ¥660 X * *
S4-S1MA -2DTMS/CALS A ¥8,030 & A * CR—TLYE Yay
U+ ¥a—R" X30" Yavy By (Z2-018-5A H) A YS-100B 2—=\—JUY R Y3voF+I)L#100 ¥660 * * *

HEOLERUMEE. FERLEEIIHANDDET . JRMHEHFLNGEEE BHA) ([CDOE, REMGIIERECTTHERTEL.



Ys-1508 2—IN—TUYVE Y39 574l #150 ¥660 x * *  ZG-RO-1 RO1.0 RF+BFA—ILo— ¥990 @ * X
Y5-2008 2—I\—TUY R Y3541l #200 ¥660 * k x  ZCS50SA  ¢50mm Z7YLZ AX—U—YL (0050.1 02mmE)  ¥660 * * *
Ys-2508 2—I—TUY K Y3 w5741l #250 ¥660 ® ® x  ZCS520A  YZAR ¢5.0x¢7.0x0.2mm Vi (68A) ¥220 * * *
Y5-3008B Z—K\—TLY K ¥ awoA1IL #300 ¥660 ® @ x  ZC-S550A  ¢5.0x¢7.0x0.5mm YL (8#&A) ¥2200 @ @
Y5-3508 Z——TLY K ¥ awo7 11l #350 ¥660 * k x  ZC-S100SA ¢ 10.0Omm AR—H—L (0.05 0.1 0.2mm &) ¥660 0 @ @
Y5-4008 Z—K—TLY K ¥ 3w o711l #400 ¥660 * x ®  ZC-S40A ® 4. 0mm AX—T—Y/ 1 (0.13 0.25 0.5mm 2 ) ¥550 0 @ @
Y5-4508 Z—K—TLY K ¥ 3w o711l #450 ¥660 X * %  ZC-S37A UYHIYHY RAR—Y— (@ X 7 DT p—) ¥2200 @ @
Y5-5008 Z—K—TLY K ¥ 3w o711l #500 ¥660 x * @  Z2505TA  3/32 5V IAFUR—IL (F 7 14f8A) ¥1650 A A A
Y5-5508 Z—K\—TLY K ¥ 3w oF 11l #550 ¥660 X * *x  ZDB0SCDA  3/32 €53 woii—IL (778 12 @A) ¥1870 A A ~
YS-6008 2—I—TUYV K 3w 571l #600 ¥660 X * *x  ZG-B07TA  1/16 T A—IUf hifi—I (16 BA) ¥990 A A A
Y5-6508 2—I—TUYE Y39 571l #650 ¥660 k * x  ZR200GA  JS5w& PUF+ /i1 T (24A) ¥2200 @ ©
Ys-7008 2—IN—TUYE 39571l #700 ¥660 k * *  ZS-507A FIR ASAMRFUVY &y b ¥330 & A A
Y5-7508 2—I\—TUY R Y3541l #750 ¥660 k * *x  ZSGWBA  T<K5<ATO—RI(vY ¥1210 % * *
YS-800AB  ZX—/\—TLY K ¥3wsF AL #800 ¥660 k * x  ZSGWBNA < 5<ATO—ROAVY (FO—HAX) ¥12100 @ *
Y5-850A 2—K—TLY K Y avoA1IL #850 ¥660 * * * FO—/X
YS-900B 2—/\—FUY K ¥avo74)L #900 ¥660 k *x * ZSOWBNAA ¢ 5< #T0—R 9125 (NE4Fa=F4) ¥1.760 x x *
YS-950B Z—I—TLY R 3 wsHA)L #£950 ¥660 * * * ZS-GWBS TLSELATO-RIAVT (ARLU—h) ¥1,760 % * @
VS-1000B  2—/N—TLo K Y3 w544l #1000 Y660 % k & ZSGWBLS  TLBATO—RIAVY ARL—h (54 FITAH) ¥1760 % * *
VS-1500A  2—N—TLo K S 3w o4l #1500 Y660 A % &  Z2-110A FTO—REA 94V Tu— (F&Y MRIH) ¥1320 % * *
YS-2000B  Z—/\—TLY K YavoA1IL #2000 ¥660 * * * YT-RW25A (2152,%,"__,3;47;\1275;8)_9” " ¥1.650 % % *
YS:3000A  R—/{\—JLYK Y3 w57+ #3000 ¥660 * * * e UK A% s S Sy B -
CS50008  2—/{—JLY K #5000 YUY A1)l ¥950 @ @ @ YTRWSI0A (DT ¥1210 % * *
CS75008  Z—/{—JLY K #7500 YUIY A1l ¥990 % * *
CS-10000B  Z—/{—J LY K #10000 YUY #A )b ¥990 % * *
CS-150008 Z—/{(—JLY K #15000 YUY #11L ¥990 % * *
CS-200008 Z—/{—JLY K #20000 YUY #11L ¥1210 % * %
CS-300008 Z—/{—JLY K #30000 YUY #11L ¥1210 x * %
CS:50000B Z—/{—JLY K #50000 YUY A1l ¥1210 % * *
RP-0880A  RP 9JLNS 7OV K RTUVH (AL VY )(5—FA) ¥1210 % % -
RP-088GA  RP WILKS JOY k RTUVY (JU—Y)(F— ) ¥1210 % % -
RP-088RA  RP WILIS JOY R ZTUVY (Ly R)(F— ) ¥1210 % % -
= —7 o

RP-103PUA (El/\f‘_""j'?}/b;‘?ézﬁ?’}"\'fézg’j;)ijja ¥1,320 % * -
RP-0890A  RP WILRS Uv 2TUVY (LYY )(F— ) ¥1210 % % -
RP-089GA  RP WILIS Uv ATUVY (JU— )(F— ) ¥1210 % % -
RP-0B9RA  RP 9ILRS U 2TUVY (Ly K)(F— ) ¥1210 % % -

2/4WD/ RS v o DILRS UY RTUVY (F5vo
RPogoBkA ML RT2T PN TR ( ) ¥1320 % * -

S 5 1 1)~)H ()e—
RP-089PUA (%iv"’\%\'\fgfg?gtzj:ﬁ;ija(’\ L) ¥1320 % * -
RP-UTGA RP 9L NS A5/ Yafvh FUR ¥1430 % * *
BB-730-4A ¢ 3X¢ 7 X 3mm~FUVT (4EA) ¥12100 @ @
BB1052A 05X 10 "FPUVY ¥660 0 @ @
BB-1050HA HD. 95 X¢ 10 \PUVY (BMEES 1 7) ¥990 * * *
5X¢ 18 X amm~FUVY (2
BB-1352A S e (2BA) ¥660 @ © ®
BB-1510A ¢ 10 X 15 K7UZ 2EA ¥880 0 © @
BB-B5-4A 5 X0 8FIAYF—ANTUVY (4AEA) ¥1430 &4 24 &
CS-BGA 33F J5vs JUR (RS NR—ILA) ¥770 % * *
CS-DGA 30E FIYUR FIR—ILA) ¥770 % * *
CS-SLGA Y=L FUR (OUVH /[ HRT v M) ¥1320 % * *
SD-TB45NA 45 mm #—/Cy &)L (R0 4mm 2AA) ¥440 % * *
SD-TB4BNA 48 mm 5—/8y &)L (R0 4mm 2AA) Y400 0 @
SD-TBS2NA 52 mm 5—>/Cw &)L (il 4mm 24N ¥440 @ @ X
YS-7AB AJFv NG 12m 0 UVY (F0/ Ty oAy 3w o) ¥440 % * -
YS-8BHA  FILSE Y3voFvyT K—lb (\—RI—k 4fEA) ¥880 * * -
. b4 E VS W, W, 7 {'_

vsesHia MOS0 2’@?\“)“3 vOFY YT R ¥1320 & & %
ZCF23 M2x3mm 75w by K HEX Yoy k XoUa— (AFA)  ¥330 2 & @
ZON3FLS M3 I5YUF<OvOvoFv k (RF—IUE /4 EN) ¥330 % * @
ZCN3L3 M3 74O F v k- 5 ¥440 * @ *
ZCF25A M2xBmm T5v haw R Yoy k 25U 1— (4 KA ¥330 @ @ *
ZC-BH24A M2 x 4mm RZ Ay R 27U 21— (10 FA) ¥440 @ @ @
RP-110:0aA IRSORIZS 8 IFvAY FAZVa— ¥880 * * *
ZCBH2BA M2 x6mm K&YAY K 2Z7U1— (104A) ¥4400 @ @
ZC-1058 BERYT Y57 —T ¥3300 @ @

L= S5
ZC-204317A glrjn‘mﬁzvg—jrrxjmj—fg @3TRTS5A V) (BT /KOR) ¥1.980 & & &

IS S
zc2043208 J0 K TTETR oot 29540 (900 KO ) ¥1.980 * & *

FIL=E 55
202045178 TR TTE TR st 29540 X 9 51GE) ¥1.980 x * *x
zc20as208 JV=B TSI (©3T RIS ) IHIH) ¥1980 x * * JA—YUZ MO [ @ % £ | By MOBBRREBDET,
ZC-206AHA  7ILSE 7FO—IL/— K—)b U\~ 28A) ¥660 & 4 @ O = BERE A =ATVIV L= FTVIVANTRUHREANT =Y
ZCBH2BTPA M2X8 K&~y K FwE5 (1.5mm AR ¥4400 ® ® L S _ e )
SONAFLTA I8 Arm KBS 1o b (b 4BA) Y990 &  # FN—VUR NOBREFREER DD, EVELPHUSEETEX CHIENBOET,
ZC-OFFD A70—RE FH—IL ¥770 k * @

v2.0 2025.1

REOHHRUEEG. PERCEETIHEENDOFT. InMigEHLRIGEHE Bd)

[EDE, RFMMHEISERICTTHE T,



688€-968-6218+ XV4 888€-968-6c 18+ T3l
NVdVr L980-S0€ ‘anidaald ledeq| ‘Al eqmins] ‘egeleA 2-S8e AL OWNODIOA

(B~H>EZEBU) S L ~RE | &iC | ~HERHMES 688E-968-620 XvV4d 888£-968-620 3L
Z-GeETIRESUL>CEIE 1980-506t ICE BTNEY

SHYORIaon|[oy]

'SOI0USBD SAIDISIUILUPD AQ PAYSIIGDISe saulepInb Joyjo pup
SMD| 8y} Ujim 22UpjdWOoD Ul {daY 9ADY oM DU} UOHDULIOJU| [PUOSIOd [OHUOD AJJOLIS [[IM SM

° 6 PNEEE 2T LR BRI QL OBIFA LM O 2-SF I 2NC 2B Y EIAN RN O ELR

‘UOIPWLIOUI / S}JOUSQ SNOLDA PUD SI9}{S[SMaU [IDW-9
olpouad SO yoNs S8DIAISS 9sn Of 9|gp aq [lIm NOA ‘BulaysiBal Ag "0l alay awbu
‘., 218y Y2l|2, AQ UOIPWIOUI AIDSSOD8U J2JUd PUD WIOJ SIY} U0 PaquIsap 13N Dd 10
9P0D YO wou abpd uolpiisibBal OWONOA AW Of 0B aspajd ‘uolbiysibal 1osn oy Jo4

‘OWOYOA AW Of UolD.SIBa
19SN SPIDMO] SIOAD) INOA SNUIUOD 9SD3|d "SIBWOISND WO SJUBWWOD S|gPNIDA
uo paspq sa2laas Bullying apiroid pup sjonpoud sjjaq ainjonjnupw pup dojaasp
0} sadoy owoy0o A "awl siy} sionpoid owoxo A Buisoyoind 1o) yonw AISA NOA Yupy|

*PROGPELIHE2OY A—(2LEO

AABREBES2 2L WHER IS EHIOLCH2N—X '222522NEE2°\V
RASUY2RHMEETOEZH LAN4 2SS 2REES NI CEAN, " RUVE—VE
BICEANGGTHNEO RN "—CHO S B IWH OGS 2L OBE—A—T
" RNBEHRINEZEZ—A—TOVICEANEIDNERC

CERNDYZRYR

N2 ChB Y A—A2YNEYL BREPHEEOTRBNEGY RS HEONEEOSWEHSZ
RP2FICELRNR2CWGR2E  D2NELR2AAVNATVNERLLEREICERFO2

/88edAwW /W02 0wWo>0AwWesl//:sany (Aipu3 gam 104 jsenbay)
uoypisibay 19sM) OWONOA AW
(ELO—NNATLTIA)

8E2—6A—T 2CE AN




AS A MANUFACTURER OF WORLD CHAMPIONSHIP WINNING CARS,

YOKOMO WILL CONTINUE TO PROVIDE THE BEST AVAILABLE TECHNOLDOGY TO R/C ENTHUSIASTS ALL OVER THE WORLD.
ENJOY THIS PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/C CARS EVER DESIGNED.

This is not a toy and suitable for age 14 and above.
CNREmETESDF R, 14BULENESLET,
XA=EmE, E& 145 RUE,

RN T S5 K YOKOMO

IATERHFHKXA R/C H— (5YF47 ~O—ILA—) DFFIX—H—TI, ZTORMIF. EAFEFE. 2AREFE. I—0v/GEFE.
ZUT R/C H—L—ADRFIETHDHHRFIEL—ATHER, RO R/C A—IYZ7[CEHAETNTVET,

H&t ITJE T305-0861 FHEDLIFHEHE 4385-2 TEL 029-896-3888 FAX 029-896-3889
EXKE OR~ 128 13K~ 178 (IRAZR<A~T)

YOKOMO LTD. 4385-2 Yatabe, Tsukuba City, Ibaraki Prefecture, 305-0861.JAPAN
TEL +8129-896-3888 FAX +8129-896-3889





